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SHANGHAI RICHENG ELECTRONICS CO., LTD
SHANGHAI OLD HUMIN ROAD CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : TS

SGS Job No. : SP10-002107 - SH

Compaosition : METAL

Date of Sample Received : 25 Jan 2010

Testing Period : 25 Jan 2010 - 29 Jan 2010

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Conclusion ; Based on the performed tests on submitted samples, the results comply with the

RoHS Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS-CSTC Ltd.

Samfy Voo

Hao Jinyu, Sandy
Lab Manager
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Test Results ;

Test Part Description :

Specimen No. SGS Sample 1D Description
1 SHA10-006160.001 Silver metal

Remarks :
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

RoHS Directive 2002/95/EC

Test Method : With reference to IEC 62321:2008
(1) Determination of Cadmium by ICP-OES.
(2) Determination of Lead by ICP-OES.
(3) Determination of Mercury by ICP-OES.
(4) Determination of Hexavalent Chromium by Spot test / Colorimetric Method using UV-Vis.

Test Item(s) Limnit Unit MDL 001
Cadmium (Cd) 100 mglkg 2 ND
Lead (Pb) 1,000 mgkg 2 8
Mercury (Hg) 1,000 mglkg 2 ND
Hexavalent Chromium (CrI) - . Negative
Notes :

(1) The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS directive
2002/95/EC

(2) ¢ Spot-test:

Negative = Absence of CrVI coating, Positive = Presence of CrVI| coaling;

The tested sample should be further verified by boiling-water-extraction method if the spot test result is
Negative or cannot be confirmed.

¢ Boiling-water-extraction:

Negative = Absence of CrVI coating; Positive = Presence of CrVI coating

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg with
50 cm?® sample surface area.

For corrosion protection coatings on metals: Information on storage conditions and production date of
the tested sample is unavailable and thus results of Cr(V|) represent status of the sample at the time of
testing.
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ATTACHMENTS
1) Name of the person who made measurement: Spring Zuo/ Frank Fang

2) Name of the person in charge of measurement: Terry Wang
3) These samples were dissolved totally by pre-conditioning method according to below flow chart.

(Cr™ test method excluded)

Sample Preparation

.

Sample Measurement

: |
l Pb/Cd/Hg l ot
Acid digestion with ! v
microwave/ hotplate Nonmetallic Metallic
* material material
Filtration ! Positive
I Adding extraction :
; * solution
. Solution Residue * Negative
'L Heating to 80~85C -
for extraction Boiling water
Total digestion * extraction
Filtration and pH ‘L
adjustment , Adding 1,5-
diphenylcarbazide
{ for color
ICP-OES/IAAS Adding 1.5- development
1 diphenylcarbazide for #
: olor lopmen
¢ Qevaprat A red color indicates
DATA { the presence of Cr**.
| If necessary, confirm
UV-vis with UV-Vis.

v
DATA |_' DATA

This document 18 issusa by the Company subject to its Genaral Conditions of Service prinied overieal, available on requesl or accessible at hitp://www.sgs com/terms_and_condilions
peironic formal documents subject 1o Terms and Conditions for Electronic Documents al www,5g5. comiterms e-documant.him, Altention is drawn 1o the limitalion of
mTRTeRe and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the lime of

Wby ithin the limits of Chent’s instructions. ifany. The Company’s sole rasponsibility s to its Client and this docurnani aoes nol exonerate partieas tc a iransaction
hts and cbligalions under the transaction documenis. This documeni cannol be reproduced excapl in full, without prior writlen approval of the Company.
. forgery or falsificalion of the contenl or appearance of this document iz unlawiul and oifenders may be proseculed to the fullest extent of the law.

. sl resulls shown in this test repor! refer enly 1o the sample(s) tesied .
3209538

AR VEREE (BR_OTY RTANEET [ FRF [HED VEA GERE T Wk BT SR SO

him and, for_gle

h
i LN

1w

SRR e Bl BAG Yiekar Basd Ftud Dickaet ©Ranabai Ckans



3GS

Test Report

Sample photo:

No. SHAEC1000616001 Date: 29 Jan 2010

Page 4 of 4

SHAEC1000616001
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SHA10-006160.001

SGS authenticate the photo on original report only

""" End of Report ***
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